aJ4nonuisedju|
1918/

juswdo|anaq
J1Wou023

uoneyodsuel|

m
5
=
=
o
=
3
o
5
—

Aduaipy3
ASiau3

Juswaseue|n
Aduadiawgz

3ujuueld
0LIBUSDS

jJuswasedu3y
3 YoeadinQ

WI

Technical
Appendix

Water Inirastructure

Local Solutions for the Strafford Region

Adopted January 2015

Authors:
Kyle Pimental
Elizabeth Durfee
Christa McGaha

Strafford

REGIONAL PLANNING
COMMISSION



Table of Contents

TNETOAUCHION ..ttt ettt a bbbt sttt s st a et ene 1
PUIPOSE....eie bbbt n e n s 2
VSIOM ..ttt b e bbb 2
Executive Summary & Existing CONAItioNS .........ccoiiiiiiiiiiiiiiiiiiici s 3

Protecting Water RESOUICES..........cooiiiieicecce ettt ne e 4
BaCKGIOUNG. ...t bbb 5
POINt SOUTCE POIIULION .....veiiiiiiiiiieirictie ettt ettt ettt ettt sttt b et et st a st ne e sae st nenen 5
[...]
into wastewater to support a population of microorganisms that treat water.!%

Tertiary treatment removes additional organic matter, nitrogen, phosphorus, and toxins. This treatment level is
important to minimizing the impact of effluent on aquatic life in receiving waters.!® Following secondary treatment,
or following tertiary treatment if applicable, municipal and regional WWTFs disinfect wastewater through a process
that eliminates or deactivates the microorganisms and pathogens that have the potential to cause human disease.
Chlorine and ultraviolet radiation are used in disinfection. This step protects public health where people engage in
water-contact recreation or where shellfish are harvested.!™ Table 24 summarizes the treatment processes and
disposal methods in each of the WWTFs in the region.

Management options for the disposal of post-treatment residual material or biosolids from treatment plant will be
discussed in a subsequent section.

Table 23: Flow, Capacity, and Population Served by WWTF in the Region

WWTF WWTF Flow Towns
Average Long Term .
Daily Average Flow Capacity Population Served by
Facili i Available f TF
acility Design WWTF Flow Capacity vailable for Served by WWTF WW 'or
Flow (med) (med) Used, % Growth Collection
8 8 (11/1/13) (mgd) System
Dover Wastewater 4.7 2.8 59.6 1.9 29,997 Dover
13,200 plus 22,000 Durh
Durham Wastewater 2.5 0.9 36.0 1.6 transient urhan,
. UNH
population
Farmington Wastewater 0.5 0.29 58.0 0.21 2,500 Farmington
Milton Wastewater 0.1 0.09 90.0 0.01 700 Mitford,
Wilton
Newmarket Wastewater 0.85 0.6 70.6 0.25 9500 Newmarket
Rochester Wastewater 5.03 3.4 67.6 1.63 17,000 Rochester
Rollinsford Wastewater 0.167 0.088 52.7 0.079 1168 Rollinsford
Somersworth Wastewater 2.4 1.7 70.8 0.7 10,705 Somersworth

[Source: NH DES: WWTF Process Data — Populated for RPCs. 2013.]

67




Table 24 Treatment and Disposal of Wastewater in the Region

Advanced Treatment

Primary and Secondary Treatment Processes
Y Y Processes

Disinfection and Effluent Disposal

Primary Activated Secondary
Dover Clarifier - None Sludgfe . Clarifiers - None Ultraviolet Post Aeration Plsc?taqua
Wastewater Conventional - Steps River
round round
Plug Flow

o Activated Sludge

with Anaerobic,
. . . . No surface
Farmington Flow Sequencing Aerobic, Anoxic and
- None None . None None water
Wastewater Equalization Batch Reactor Aerobic Zones discharge
e Chemical Addition - &
Ferric Chloride

Newmarket Primary Trickling Secondary Chlorination Lampre
Wastewater Clarifier - None Filters w/ Clarifiers - None w/ None Ri F;r y
round Rock Media round Dechlorination v

Activated
Sludge - e Activated Sludge -
Rollinsford Extended SecoAn d ary with Anaerobic Zone Chlorination Salmon
None None R Clarifiers - R . w/ None .
Wastewater Aeration - e Chemical Addition - L Falls River
. round . . Dechlorination
Oxidation Sodium Aluminate
Ditch

[Source: NH DES: WWTF Process Data — Populated for RPCs. 2013.]

68




Collection Systems

Wastewater is typically conveyed through a sewer system by gravity along a downward-sloping pipe gradient. These
sewers are known as conventional gravity sewers are designed to maintain flow towards the discharge point without
surcharging manholes or pressurizing the pipe. Depending on the slope, conventional gravity sewers can require
sewage pumping or lift stations to pump sewage to a WWTEF. Pump stations substantially increase the cost of the
collection system.!® Both inflow and infiltration can result in increased wastewater volume, size of pipes and pump
or lift stations, and cost. Table 25, below, displays information about the collection systems for the eight treatment
facilities in the region. The extent of sewer and water pipes in five population centers is shown in Figure 9.

Table 25: Characteristics of WWTF Collection Systems in the Region
Number of Number Miles of Miles of Miles of Miles of

Pump of Pump Gravity Gravity Force Main Force Number Number N:fn;liarer
Facility Stations Stations Sewer - Sewer - - Main - of of relief
owned by privately  Municipally = Privately Municipally = Privately = Manholes  Siphons
municipality owned Owned Owned Owned Owned valves

Durham Wastewater 3 5 32 1 788 0 1

Milton Wastewater 1 0 3 0 0.1 0 50 0 0

Rochester Wastewater 26 90 1600 4 12

Somersworth

Wastewater
Note: Blank indicates that data is not known at the time of database release.
[Source: NH DES: WWTEF Process Data — Populated for RPCs. 2013.]

3 3 38

69




Figure 9: Population Centers Served by Town Sewer and Water

Dover

Durham

Newmarket

A

Miles

Somersworth

Town Sewer and Water Pipes

Water and Sewer
.5

Water only
Roads

0

Source: NH DES

Rochester

[Source: NHDES - 2014]

70




Management and Maintenance

Each WWTF has its own maintenance, upgrade, repair,
and replacement schedule. Table 4 provides an overview
of plans and programs each WWTF has prepared. Within
the region, Dover has a completed WWTF Asset
Management Plan and Durham, Newmarket, and
Somersworth have partial plans or plans that are in
progress.  An overview of plant information and
upgrades as well as a summary of storm impacts from
each facility follows (Table 26).

Table 26: WWTF Management and Planning

Asset Management
Asset management is a planning process that ensures the most

value from each asset and ensures there are financial resources
available to rehabilitate and replace those assets when necessary.
Key components of an asset management program include:

1. Inventory of Assets

2. Prioritization of Assets

3. Development of an Asset Management Program

4. Implementation of the Asset Management Program

Capacity, Infiltration/Inflow Collection Collection
WWTF Asset Management, Fats, Oils & Study or Sewer . System
i Z System Collection
Facility Management Operations and Grease (FOG) System Asset
. . Map Map Type
Plan Maintenance Program Evaluation Study Availabl Management
(CMOM) Plan Available varas’e Plan
Combined w/
Dover
Yes Yes pretreatment Yes Yes GIS Yes
Wastewater
program
Durham .
Partial In the works Yes In the works Yes GIS In the works
Wastewater
Farmingt:
armngton No No No Yes Yes GIS No
Wastewater
il
Milton No No No No Yes Paper No
Wastewater
Newmarket
In progress In the works Yes Yes Yes GIS In the works
Wastewater
Rochester No No Yes Yes No
Wastewater
Rollinsf;
ollinsford No No No Yes Yes Paper No
Wastewater
Somersworth Combined
Partial No w/pretreatment Yes Yes GIS In the works
Wastewater
program

[Source: NH DES: WWTEF Process Data — Populated for RPCs. 2013.]

Reported Maintenance and Future plans from WWTFs

Improvements ® A new blower building was constructed.

e A new dewatering process was installed.

Dover Wastewater Treatment Facility

The City of Dover has a 4.7 million gallons per day (MGD) secondary activated sludge wastewater
facility. The facility first accepted flow on June 24, 1991 and treats an average daily flow of about 2.8

Facility
Information MCD
e A new flat cover odor control system was installed.
Upgrades and  * Both primary clarifiers were retrofitted with a new chain and flight system.

Since Initial o A new Trojan 3000 Plus UV system was installed.
Construction o The outfall diffuser was retrofitted with pinch valves.

e New high speed turbo blowers were installed.

71




e A facility study was completed to evaluate and prioritize phase replacement of aging process

equipment.

The City is at 60% design for phase one of the facility study, which will include upgrading the

Future aeration system to treat Total Nitrogen to an average of 8 mg/l. The projected cost of Phase one is
Upgrades and e . ]
Plans around 8 million dollars and is slated to go out to bid at the end of the year.
Durham Wastewater Treatment Facility
E The Town of Durham has a 2.5 mgd secondary activated sludge treatment facility. The activated
- sludge plant was originally built in 1977 as part of the Clean Water Act. The plants’ flow is an
average of 1.1MGD when UNH is in session and 0.6 MGD when UNH is on break.

e 1991; a new dewatering system, aeration tank upgrades, chemical feed upgrades.

e 2003 secondary clarifier upgrades, new headworks building and upgrades, aeration tank
upgrades.

e 2006; upgrades to aeration tanks from conventional treatment to a MLE system for nitrogen
removal.

Upgrades and e  2010; installed new energy efficient turbo blowers.
Improvements e 2011; a new Dover Rd. main pump station was installed.

e 2013; a new west side pump station being built.

e 2013; an aggressive flow study continues for the collection system.

e 2014: new dewatering system to be installed, a pilot 4-stage bardenpho secondary treatment to be
completed for lower nitrogen removal, a new main generator to be installed, and new chemical
addition building to be built.

The Town of Durham has been very aggressive in its budgeting plan, following the facilities update

plan carefully. A new facilities plan has been implemented with the Towns CIP for future budgeting

Future plan and equipment upgrades and replacement. The Town has also been very proactive in its
Upgrades and  collection system by identifying and slip lining old water infiltrated sewage lines. Also, replacement
Plans of troublesome manholes and spot repairs are continuously being completed. The Town also has an
aggressive sewer cleaning program.
Farmington Wastewater Treatment Facility
The Town of Farmington operates a 0.5 MGD wastewater treatment facility. The WWTF was
upgraded in 2010 to a sequential batch reactor (SBR) facility to increase its design flow and meet more
Facility stringent permit limits. Currently the average flow to the Farmington WWTTF is approximately 0.3
Information ~ MGD over a long-term average monthly basis. Farmington is continuing to remove infiltration and
inflow from their collection system to reduce the flows to the WWTE.
o The WWTF effluent disposal system was upgraded to a rapid infiltration basin system (RIB) in
Upgrades and 2009-2010.
Improvements o The WWTEF was upgraded to an SBR system in 2010-2012
e The sewer repair and rehabilitation project was in 2010-2012
Future Additional WWTF upgrades will consist of effluent disposal system upgrades and sewer projects are
Upgrades and ..
Plans continuing 2013-2015.

72




Milton Wastewater Treatment Facility

The Town of Milton operates a Wastewater Treatment Plant designed for 0.10 mgd and historically

Facilit
ooty the average flow has been around 0.055mgd. It is an aerated lagoon plant with effluent disposal to the
Information .
Salmon Falls River.
Upgrades and
There are no current plans for any upgrades.
Improvements
Future The Town has started adding alum to the influent for phosphorus removal around 10 years ago when
the Town received a TP Ibs/day limit of 2.0. This simple approach has worked very well. There are no
Upgrades and . . 5
Plans known collection system I+I issues documented. There is a concern that there are numerous sump
pumps connected illegally.
Newmarket Wastewater Treatment Facility
The Town of Newmarket wastewater treatment facility is designed for an average flow of 0.85 mgd
with a 24 mg design peak flow. The secondary treatment, trickling filters technology, was
Facilit constructed in 1985. The facility treats an average of 0.6 MGD of wastewater.
4 The Town in November of 2013 received a new discharge permit with a new 3.0 mg/L total nitrogen
Information o : o . / T
limit. The new nitrogen limit is the limit of technology. Newmarket's current facility does not have
the capability of treating the wastewater to meet low level total nitrogen limits.
The Town Negotiated an Administrative Order of Consent with the EPA. The order allows for the
Town to have an 8.0 mg/L interim total nitrogen limit, if the Town meets the requirements in the
order, including:
Wastewater Facility
e Begin construction of new treatment facility by March 2015.
e Complete construction by March 2017.
Upgrades and . . . ST . .
e Operating and meeting 8.0 mg/1 total nitrogen limit within 12 months from substantial completion.
Improvements
Non-point and Point Source Nitrogen Plan
¢ Begin tracking non-point source and point source total nitrogen
¢ Create a non-point source and point source total nitrogen tracking system
e Submit a non-point and point source total nitrogen control plan by September 30, 2017
Future The Town is currently in the process of designing a new treatment facility that will cost an estimated
Upgrades and ~ $14.1 million dollars. The Town is tracking total nitrogen and will be hiring a consultant to develop
Plans the total nitrogen tracking system and plan.
Rochester Wastewater Treatment Facility
The City of Rochester has a 5.03 mgd tertiary activated sludge wastewater facility with one of the
Facility most stringent effluent permits in the State. The advanced facility took flow in August of 2000
Information  (upgrade cost of 20 million dollars) and does an average daily flow of about 3.4 mgd (68% of design
flow).
e Major headwork’s upgrade was completed to include new bar screen, wash press, controls,
electrical and heating systems.
Upgrades and . . . 6 g
¢ Instrumentation upgrades on our Trojan UV 4000 system were completed to improve efficiency.
Improvements

e New High efficiency main aeration Turblex Blowers were installed.
e Solar powered circulators for the equalization basins were installed to replace mechanical aeration.

e Pilot study is being conducted to reduce blower output (energy savings) and enhance nutrient

73




treatment (possible capital and chemical savings).
o A facility evaluation was completed for nutrient reduction treatment options.
o The City is working with the EPA and State to ensure that effluent permit limits are scientifically

based, environmentally beneficial and rater payer affordable.

Facility
Information

Upgrades and
Improvements

Rollinsford Wastewater Treatment Facility

The Town of Rollinsford has an average daily flow of 0.085 mgd, with a designated max daily flow of

0.150 mgd and a 700 mgd peak flow. Treatment processes include extended aeration and activated

sludge utilizing oxidation ditches

Recent major upgrades include:

e Installation of a new head works building, influent channel, step screen, flow meters, anaerobic
selectors, clarifier, sludge holding tank, and backup generator in 1994.

e Installation of a new lift station on Foundry Street that handles approximately 60% of the flow
delivered directly to the head works building in 2012.

Facility
Information

Upgrades and
Improvements

Somersworth Wastewater Treatment Facility

The City of Somersworth has a 2.4 mg design Modified University of Capetown (MUCT) Biological
Nutrient Removal (BNR) plant. It has a design peak flow of 5.94 mgd and is designed to meet a total
phosphorus limit of 0.5 mg/L, BOD and TSS limit of 10 mg/L and Total Ammonia Nitrogen of 7 mg/L.
The facility has been in operation since 1973 and underwent two minor upgrades in the eighties
which included adding dechlorination and improved solids handling with a Belt Filter Press. The
City completed a major upgrade in 2005 at a cost of 8.9 million dollars. The Wastewater Treatment
Facility is currently operating at 71% capacity. It serves a population of approximately 11,754 and
discharges final effluent to the Salmon Falls River. This facility is permitted by the U.S.
Environmental Protection Agency and the NH Department of Environmental Services, Facility
Identification Number NH0100277.

e A new Headworks Building consisting of (2) 1/8” Fine Screens with Washing Compactor and
bagging system, septage receiving with (2) 10,000 gallon tanks, grit removal with washer and
bagging system.

¢ Revised biological treatment with anaerobic, anoxic and fine bubble diffused aeration.

¢ New Blower Building with (4) 50HP Positive Displacement Blowers.

¢ Improved sludge handling system with a 164 GPM Centrifuge and (3) sludge storage tanks with
aeration for mixing.

¢ Existing Secondary Clarifiers have been upgraded to center feed, peripheral discharge units for
improved settling performance and sludge removal.

o Effluent filtration with (2) Cloth Media Disc Filters for removing particulate solids to less than 10
mg/l.

e New Chlorine Contact Tanks (2).

e New Post Aeration Tanks with fine bubble diffusers (2).

74




Proper septic system maintenance is an important component of non-point source pollution

management. Failing systems can cause water quality impairment and human health risks.

Inflow and Infiltration

Groundwater and stormwater enter into dedicated wastewater or sanitary sewer systems through inflow and
infiltration. Sources of inflow, or stormwater that enters into sanitary sewer systems at points of direct connection to
the systems, may include drains from driveways or window wells, groundwater or basement sumps, or streams.
Infiltration is groundwater that enters sanitary sewer systems through cracks and leaks in the sanitary sewer pipes.
Both inflow and infiltration can increase the load on sanitary sewer systems that are designed to carry wastewater
from toilets, dishwashers, sinks, or showers in homes or businesses, as well as reduce the ability of sanitary sewers
and treatment facilities to transport and treat domestic and industrial wastewater. Infiltration and inflow can account
for as much as 25% of the treated flows, which ties up much of the system capacity and can significantly increase the
cost of treatment plant operations.

Onsite Wastewater Management — Septic Systems

Approximately two-thirds of New Hampshire homes and the majority of )
T : SepticSmart
new homes are served by individual onsite wastewater treatment systems.

These systems are typically septic tanks and absorption fields that serve  ppasg SepticSmart initiative is a nation-
single-family residences). NH DES has a comprehensive program to ensure  yyide public education effort that aims to
the proper design, siting, and construction of new septic systems.'% Figure  inform homeowners living on properties
10 displays the population served by septic systems by Census block in the  serviced by septic systems on the
region. importance of properly maintaining their
septic system and provides valuable
resources to help homeowners make
important decision regarding their
wastewater management needs. The
initiative also provides resources for
anaerobic treatment systems, enable development to take place on more  uireach organizations and government
difficult sites (such as sites with steep slopes or a high water table), with  leaders who seek to promote this

less site disturbance than conventional onsite technology.!”” message locally. For more information

see:
Figure 10: Population Served by Septic Systems by Census Block http://water.epa.gov/infrastructure/septic

[septicsmart.cfm

Over the past several years, NH DES has approved many innovative
technologies for the treatment and disposal of wastewater to subsurface
systems. New Technologies, such as large-diameter gravel-less pipe and

When properly constructed and maintained, septic

Population Served by Septic (2010
; e systems effectively treat wastewater and have the added
%49 benefit of returning water to the local hydrologic system as

-::T; opposed to discharging from a wastewater treatment
[ I 220 facility into a river or stream. A substantial but unknown
B 20 number of existing onsite systems do not function
i:::::ﬂm properly because they were installed before current

standards or because they are not properly designed, sited,
constructed, or maintained. As properties change hands
and buyers require evaluations and subsequent repair or
replacement and as complaints by neighborhoods or local
health official bring failed systems to NH DES’s attention,
these failing systems are gradually addressed. Septic
systems that are located within 250 feet of a protected
water body must be evaluated before a property changes
hands per RSA 485-A Waterfront Site Assessment.!%

Population Served by Septic Rovcr
75

[Source: NHDES - 2014]

